

# QUALITY CERTIFICATE

It is stated that according to the results of executed tests

## Riex NU69 Concealed slides

meet the following requirements of durability test results according to the **EN 15338+A1:2010** Hardware for furniture – Strength and durability of extension elements and their components:

**60 000 cycles**  
**25 kg load**

### TEST SPECIFICATION:

Length..... 500 mm  
Test report number .....AZL 23/0235.9.2  
Test method ..... EN 15338+A1:2010  
Chapter..... 6.3.8 - Durability  
Cycles..... 60 000  
Load ..... 25 kg  
**Test result ..... PASS**

### TESTING LABORATORY:

TZÚ - NO. 1001 accredited according to EN ISO/IEC 17025:2018 by the Czech Accreditation Institute

